
Partdrawing for  9067F - *DISC GRINDER 180MM 240V*Partdrawing for  9067F - *DISC GRINDER 180MM 240V*Partdrawing for  9067F - *DISC GRINDER 180MM 240V*Partdrawing for  9067F - *DISC GRINDER 180MM 240V*

1



Partdrawing for  9067F - *DISC GRINDER 180MM 240V*Partdrawing for  9067F - *DISC GRINDER 180MM 240V*Partdrawing for  9067F - *DISC GRINDER 180MM 240V*Partdrawing for  9067F - *DISC GRINDER 180MM 240V*

2

No. Part no. Name

1 265976-0 *CAP HD SCREW M5X10 9027 5PK

10 518494-0 ARMATURE 110V 9069

10 518495-8 ARMATURE 240V 9069

11 681630-2 INSULATION WASHER 9029/SMA910

12 211087-9 BALL BEARING BO3710/3711/KP081

13 416472-3 BAFFLE PLATE 9069

14 526074-8 FIELD ASSY 240V 9069

14 528926-9 FIELD 110V 9069

15 265999-8 *PT SCREW 4X25 10PK

16 183029-2 HANDLE SET 9069

17 266044-2 PT SCREW 5X60 HM1317C/CB//HM13

18 819001-5 MAKITA LABEL

19 150969-9 MOTOR HOUSING COMPLETE 9069

2 233292-8 COMPRESSION SPRING 12 SMA910

20 819001-5 MAKITA LABEL

21 643700-5 BRUSH HOLDER CAP 7-18 HM1304

22 191957-7 CARBON BRUSH CB-204

23 859835-4 NAME PLATE 9067

24 650102-8 SWITCH 1267.5105 110V 9029

24 650102-8 SWITCH 1267.5105 110V 9029

25 265995-6 *PT SCREW 4X18 10PK KP0810C

26 687052-4 STRAIN RELIEF BO5041/KP0810

26 687054-0 STRAIN RELIEF 9079F 110/LF100

27 692527-0 LEAD WIRE HP1641/TD0101F/KP081

27 665550-8 POWER SUPPLY CORD 2.5-2-2.5

28 682540-6 CORD GUARD MT852/9049/2414

28 682551-1 CORD GUARD 11.5 9047/9049

29 183029-2 HANDLE SET 9069

3 416449-8 PIN CAP 9015B/9016B

30 224543-0 WHEEL LOCK NUT 14-45 SMA910

31 122444-5 INNER FLANGE 47 ASS'Y

31 224415-9 INNER FLANGE 42 GA5021/9565CVL

32 165215-7 "WHEEL COVER 7"" 9047"

33 265198-2 +PAN HEAD SCREW M8X25 SMA910

34 266086-6 HEX BOLT M5X16 JR3020/DA4031

35 152606-1 SPINDLE COMPLETE 9069

36 317007-2 *BEARING BOX 9069

37 211278-2 BALL BEARING 6203DDW RP0900/90

38 962157-4 RETAINING RING R-40 HM0870/71C

39 226773-9 SPIRAL BEVEL GEAR 49 9067

4 266012-5 *PT SCREW 5X35 HR160D 10PK

40 265976-0 *CAP HD SCREW M5X10 9027 5PK

41 152539-0 GRIP 36 COMPLETE 

42 151631-9 GEAR HOUSING COMPLETE 9069

43 256452-5 PIN 8 9069

5 961005-4 *EXT DIN 471 CIRCLIP-9 10PK

6 226774-7 SPIRAL BEVEL GEAR 15 9067

7 211132-0 BALL BEARING 6301DDW



Partdrawing for  9067F - *DISC GRINDER 180MM 240V*Partdrawing for  9067F - *DISC GRINDER 180MM 240V*Partdrawing for  9067F - *DISC GRINDER 180MM 240V*Partdrawing for  9067F - *DISC GRINDER 180MM 240V*

3

8 285688-9 BEARING RETAINER 9069

9 240011-5 FAN 80


